

TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD
ZERTIFIKAT ◆ **CERTIFICATE** ◆ **証書** ◆ **CERTIFICADO** ◆ **CERTIFICAT**

A4 / 07.17



Product Service

CERTIFICATE

No. Z1 012881 0296 Rev. 00

Holder of Certificate: **Zarges GmbH**
 Zargesstr.7
 82362 Weilheim
 GERMANY

Certification Mark:



Product: **Leaning rung ladders**
1-part Z 600 (41251-41255)

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 028-713102252-012

Valid until: 2023-11-27

Date, 2018-12-05

(Signature)
 (Günther Kahlert)



CERTIFICATE

No. Z1 012881 0296 Rev. 00

Model(s): 41251, 41253, 41255

Parameter:

Z 600	leaning rung ladders 1-part, for professional use;	
max. load:	150 kg	
art-no.	no. of rungs	ladder length
41251:	1 x 6	1920 mm
41253:	1 x 10	2990 mm
41255:	1 x 12	4160 mm
art no.	stiles	rungs
41251-41255:	58 x 25 x 3,0 mm	29 x 28 x 3,0 mm
material:	GFK	GFK

Tested according to: DIN EN 131-1:2016
DIN EN 131-2:2017
DIN EN 131-3:2018
EK5/AK1 17-1.1:2018

Production Facility(ies): 036773